

KIRTON CONCRETE SERVICES LTD

INDEPENDENT TESTING LABORATORY

MANOR HOUSE, STATION ROAD, HIBALDSTOW, BRIGG. DN20 9EB

TEL: 01652 656931 EMAIL: KIRTONLAB@AOL.COM



1175

WATER SOLUBLE CHROME

Client :- TITAN CEMENT LTD., HULL
Report Reference :- Titan Chrome 2017
Samples :- As listed
Date of report :- 30/06/2017
Tests Required :- Water soluble Chrome :- prEN 196-10:2006

RESULTS

Water soluble, hexavalent chromium contents :-

Sample		Water Soluble Chromium (VI)
Cement Samples		
T913	24/08/2017	0.0 ppm
T912	24/08/2017	0.0 ppm
T911	11/08/2017	0.0 ppm
T910	11/08/2017	1.1 ppm
T909	11/08/2017	0.0 ppm
T908	28/07/2017	0.0 ppm
T907	12/07/2017	0.0 ppm
T906	12/07/2017	0.0 ppm
T905	29/06/2017	0.0 ppm
T904	29/06/2017	0.0 ppm
T903	13/06/2017	0.0 ppm
T 906	10/06/2017	0.0 ppm
T902	10/06/2017	0.0 ppm
T901	10/06/2017	0.0 ppm
T900	10/06/2017	0.0 ppm
T898	16/05/2017	0.0 ppm
T897	16/05/2017	0.0 ppm
T 896	28/04/2017	0.0 ppm
T895	21/04/2017	0.1 ppm
T894	21/04/2017	0.0 ppm
T893	07/04/2017	0.0 ppm
T892	07/04/2017	0.0 ppm
T891	21/03/2017	0.0 ppm
T890	13/03/2017	0.0 ppm
T889	13/03/2017	0.0 ppm

Handwritten scribble

.....
S Burton A .M.I.C.T
Technical Manager



J M Burton
Quality Manager